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PARTS MANUAL OF QINGYANG PIPE GROOVING MACHINE 

MODEL  GC200-AN / BN  

CEC JINJIANG INFO INDUSTRIAL CO.,LTD.





No. Code No.                                    Name Qty Interchangeability
1 JLM4.033.1018             Working Head 1
2 JLM4.135.1013                 Platform 1

JLM4.220.1063 1 For GC200-AN
JLM4.220.1064 1 For GC200-BN

4 JLM4.229.1010 Manual Pump 1
5 JLM7.800.1000              Switch Box 1
6 JLM8.044.035                 Clamp 1
7 JLM8.626.1074                 Leg 4
8 JLM8.634.1007                 Cover 1
9 JLM8.667.1000              Capacitor Clamp 1 For GC200-BN

JLM8.807.1049 1 For GC200-AN
JLM8.807.1050 1 For GC200-BN

11 JLM8.943.1000                 Spacer 4 According to need
12
13
14
15
16                  Switch                    KA0-5 1

 Power Cord           RVV3×1 1 For GC200-BN
 Power Cord           RVV4×1 1 For GC200-AN

18               Capacitor               250V 150 F 1 For GC200-BN
19 GB/T818                  Screw                     M4×10 2
20 GB/T818                  Screw                     M4×16 2
21 GB/T818                  Screw                     M6×10 6
22 GB/T818                  Screw                     M6×25 2 For GC200-BN
23 GB/T70.1        Screw S.H.C.S.   M8×20 4
24 GB/T70.1        Screw S.H.C.S.   M8×45 4
25 GB/T70.1        Screw S.H.C.S.   M10×30 2
26 GB/T6170                  Nut                          M4 5
27 GB/T97.1                  Washer                    8 4
28 GB/T97.1                  Washer                    10 2
29 GB/T93           Spring  Washer          8 8
30 GB/T93           Spring  Washer         10 2
31 GB/T867               Aluminium Rivet         2×6 6
32 GB/T13527.2 ( ) Conduit                 10×100mm 1
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
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            Gearbox With Motor

                Nameplate

3

GB5023.5





No. Code No. Name Qty Interchangeability
JLM6.206.1033 1 For pipe:50-150
JLM6.206.1032 1 For pipe:200

2 JLM6.276.1001              Relief Valve 1
3 JLM6.290.1000              Plunger Assembly 1
4
5 JLM8.007.1018                 Frame 1
6 JLM8.008.1103             Roller Housing 1
7 JLM8.010.1015             Front Cover 1
8 JLM8.032.1020                Pump Base 1
9 JLM8.035.1029                Pump Body 1

10 JLM8.039.1008                Rocker 1
11 JLM8.039.1009             Piston Rod 1
12 JLM8.039.1018             Adjusting Screw Bolt 1
13 JLM8.040.1085                End Cover 1
14 JLM8.200.1031                Slide Block 1
15 JLM8.201.1020                Guideway 2
16 JLM8.225.1008                Cylinder 1
17 JLM8.227.1018             Knurl Sleeve 1 For pipe:200
18 JLM8.241.1010             Cover 1
19 JLM8.242.1002            Sleeve 1
20 JLM8.250.1002                Ring 1
21 JLM8.270.1018                Piston 1
22 JLM8.271.1016                Cylinder 1
23 JLM8.272.1009                Oil Case 1
24 JLM8.273.1003                Cock 1
25 JLM8.310.1137                Spindle 1
26 JLM8.310.1138             Shaft 1
27 JLM8.319.1020                Shaft 1
28 JLM8.333.1016                Operation Handle 1
29 JLM8.337.1006                Adjusting Knob 1
30 JLM8.370.1045                Screw Rod 1
31 JLM8.382.1011                Spring 1
32 JLM8.382.1053               Spring 1
33 JLM8.419.1013               Gear 1
34 JLM8.610.1012            Link 1
35 JLM8.626.1014                 Syphon Tube 1
36 JLM8.634.1005                 Cover 1
37 JLM8.929.1000               Hex Bolt 1
38 JLM8.934.1008               Screw Sleeve 2
39 JLM8.940.1085               Washer 1
40 JLM8.940.1086               Washer 2
41 JLM8.960.1037               Pin 1
42 JLM8.970.1014                 Key 1
43
44 GB1235    PTFE Ring  16×12×1.25(  teflon) 3
45 JB/ZQ4246 Yx  Yx-Seal For Shaft D40 1
46 GB/T3452.1 O      O-Ring           5×1.9 1
47 GB/T3452.1 O      O-Ring           11.8×2.65 2
48 GB/T10708.3 C  C-Rubber dust seal    12 1
49 GB/T3452.1 O      O-Ring           35.5×2.65 1
50 GB/T3452.1 O      O-Ring           67×2.65 2
51 GB/T3452.1 O      O-Ring           46.2×3.55 2
52 GB/T308           Steel Ball 6 2

6                 Turn be continued on page 6

1           Pinch Roller Assembly
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No. Code No. Name Qty Interchangeability
1 JLM8.004.002           Rear Gearbox Cover 1
2 JLM8.004.1012           Front Gearbox Cover 1
3 JLM8.010.1010           Rear Cover 1
4 JLM8.419.004             Gear 1
5 JLM8.438.002             Gear 1
6 JLM8.438.003             Gear 1
7 JLM8.439.007             Gear 1
8 JLM8.470.000           Gear Shaft 1
9 JLM8.470.1002           Gear Shaft 1
10 JLM8.472.1008           Gear Shaft 1
11 JLM8.940.1022             Sleeve 1

 Motor YS7132A(S) 380V 1.1KW 2800r/min 1 For GC200-AN
 Motor YC7142T(S) 220V 750W 2800r/min 1 For GC200-BN

13 GB/T276             Ball Bearing             6201 3
14 GB/T276             Ball Bearing             6203 2
15 GB/T276             Ball Bearing             6205 1
16 GB/T70.1    Screw(S.H.C.S.)      M5×20 5
17 GB/T93       Spring Washer         5 5
18 GB/T93       Spring Washer         6 9
19 GB/T818             Screw                     M6×25 6
20 GB/T848             Washer 5 5
21 GB/T848             Washer 6 9
22 GB/T818             Screw                     M6×90 3
23 GB/T1099           Key                        3×3.7×10 2
24 GB/T1099           Key                        4×6.5×16 1
25 GB/T896             E-clip 9 1
26 JLM8.220.1074                 Sleeve 1

53 GB/T4605   Bearing(T.N.)                AXK3552 2 With spacer
54 GB/T297   Tapered Roller Bearing 32007 1
55 GB/T297   Tapered Roller Bearing 32009 2
56 GB/T5782            Hex Bolt                   M6×12 3
57 GB/T5782            Hex Bolt                   M8×65 2
58 GB/T5782            Hex Bolt                   M10×16 1
59 GB/T818            Screw                      M4×20 1
60 GB/T818            Screw                      M6×10 1
61 GB/T70.1   Screw S.H.C.S.   M6×12 4
62 GB/T70.1   Screw S.H.C.S.   M6×20 6
63 GB/T70.1   Screw S.H.C.S.   M6×35 1
64 GB/T70.1   Screw S.H.C.S.   M8×25 20
65 GB/T78      Screw                       M8×10 1
66 GB/T79      Screw                       M8×12 1
67 GB/T6170            Nut                           M10 1
68 GB/T810 Nut M30×1.5 2
69 GB/T810          Nut                           M45×1.5 2
70 GB/T119.2                Pin                            4u8×20 1
71 GB/T119.2                Pin                            6u8×25 3
72 GB/T93      Spring Washer           8 20
73 GB/T858      Stop Washer             30 1
74 GB/T858      Stop Washer             45 1
75 GB/T894.1           Circlip For Shaft         20 1
76 GB/T894.1           Circlip For Shaft         26 1
77 GB/T1096               Key                           C8×28 1
78 JB/T7940.1  Oil Cup               M10×1 1
79 GB/T3452.1 O   O-Ring                      20×2.65 1
80 FJ314           Felt 4×5×130 2
81 GB/T5330         Filtering Screen         GF3W0.4/0.224 1
82         Handle Sleeve 22 1

4                To  be  continued  from  page 4
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